VANESSENTIAL

VENTURE L-TRACK ON A FLAT SURFACE

& If you're not comfortable installing this product yourself, we recommend contacting a local van builder for
What's Included: You Will Need:

assistance with the install.
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2x Lengths of track Drill 1/4in and 5/16 in M6 Screws Rivnut Tool M6 Rivnuts Center Punch
Drill Bits

CAUTION

Recommended profiles: Angled, Rectangle, Semi-Circle

1 Determine where you would like to install your L-Track. If 2 When you have your track in the desired position, use a center
® needed, cut your track to size with an angle grinder or ® punch to mark the center of a hole in the middle of the track.
hacksaw and clean up the edges with a metal file. Then, use the hole as a guide to drill a hole with your 1/4 drill bit.
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3 Remove the track, and drill into the hole you just made with a 4 Using your rivnut tool, insert a M6 rivnut into the hole you
® 5/16 bit. Refer to instructions from your rivnuts for size. ® justdrilled.
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VENTURE L-TRACK

5 With a M6 screw, secure your track into place at one point 6 Repeat steps 2-5 with another hole along your track. Ensure
® using the hole you just created. ® your track is aligned where you want it as you drill.

7 Once you have two screws in place and your track is where 8. QPti°”§|5 Add end caps into place for a finished look and
® you would like it, repeat steps 2-5 on the rest of the holes, finish with a #6 screw.

using the holes as a guide.
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